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TECHNICHAL DATASHEET

20535 // SAFE
MATERIAL Split leather, grey
COATING -
SIZE(S) 9-11
PACKAGING UNIT 60 pairs
CERTIFICATION EN 388, EN 12477

DESCRIPTION
NITRAS SAFE, five-finger welding gloves (American safety welding gloves), split leather, length 35 cm, fully lined

Material Colour
Palm Split leather grey
Index finger and thumb Split leather grey
Back of the hand Split leather grey
Fingertips Split leather grey
Cuff / knitted wrist Split leather grey
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EN 420:2003 + A1:2009 Test parameter Performance level Test result
Dexterity 1-5 5

EN 388:2003 Test parameter Performance level Test result

3143

Abrasion resistance 1-4 3
Blade cut resistance (Coupe-Test) 1-5 1
Tear resistance 1-4 4
Puncture resistance 1-4 3

EN 12477:2001+A1:2005 Test parameter Performance level Test result

413X4X A

Resistance to flammability 1-4 4
Contact heat resistance 1-4 1
Convective  heat resistance 1-4 3
Radiant heat resistance 1-4 X
Resistance to small splashes of molten metal 1-4 4
Resistance to large quantities of molten metal 1-4 X


